



# TEST REPORT

**Technical Report:** (6720)167-0260

June 17, 2020

Date Received: June 15, 2020

Page 1 of 03

**MATRIX MULTITECH PRIVATE LIMITED**

**ATT:**

VILL - DHULAGORI , P.O. – DHULAGORI, P.S.-SANKRAIL  
N.H. 6, HOWRAH, WEST BENGAL -711302

Sample Description: NO.S DEE PULLER NICKEL (WITHOUT COATING)  
(Sample received in good condition)

Color:	/	Style No.:	/
Order No.:	/	Batch No.:	/
Age Grade:	/	Product End Use:	/
Vendor:	MATRIX MULTITECH PRIVATE LIMITED	Retest No.:	/
Manufacturer:	/	Supplier Reference:	/
Pretesting for (Client name):	/	Country of Origin:	/
Test Period:	June 15, 2020 to June 17, 2020	Country of Destination:	/

### SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION	REMARK
NICKEL SPOT TEST	PASS	

**NOTE:** The test has been conducted as per vendor's request.

**BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.**

### SIGNATORIES

**CHHATISH KUMAR NATH**  
(Dy. Manager – Analytical)

**RAHUL SRIVASTAVA**  
(Manager – Analytical)

**PLEASE CONTACT:**

**FOR ANY TECHNICAL ISSUES: RAMESH KUMAR**

**E. MAIL:** [ramesh.kumar@in.bureauveritas.com](mailto:ramesh.kumar@in.bureauveritas.com) **PHONE NO:** 0120-4368283/205/264

**FOR ANY INVOICING MATTER: MR. AMIT ROY**

**E. MAIL:** [amit.roy@in.bureauveritas.com](mailto:amit.roy@in.bureauveritas.com) **PHONE NO:** 0120-4368216

C/N: (6720)167-0260 RS/RS

**"Pls. refer the website [www.nabl-india.org](http://www.nabl-india.org) to view our Scope of accredited Test"**

Bureau Veritas Consumer Products Services (India) Pvt. Ltd.,  
C-19, Sec – 7 Noida (U.P.) 201301  
PH: 4368283/205

*This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents*

**Photo of the Submitted Sample**





**BUREAU  
VERITAS**

Technical Report:

**(6720)167-0260**

June 17, 2020

Page 3 of 03

<b>Comp no.</b>	<b>Component description with colour</b>
A	SILVER METAL ZIPPER PULLER

**TEST RESULT**

**NICKEL SPOT TEST**

**TEST METHOD:** PD CR 12471: 2002

<b>Test Item(s)</b>	<b>Result</b>	<b>Conclusion</b>	<b>Requirement</b>
A	Negative	<b>PASS</b>	<b>Negative</b>

**END**